
APPENDIX E
Coding Case Management Services


Background:
As a result of congressional interest, OASD (HA) needs visibility of case management services in our central DoD systems. Case Managers will be required to document and code their services in CHCS (ADM) and/or AHLTA. Capturing and reporting these services is administrative in nature. These encounter records will not be subject to the coding audit process.

Specific assignment of Provider Specialty codes, HIPAA Taxonomy codes, MEPRS codes, procedure, and diagnosis codes will be used to meet OASD(HA) mandated reporting requirements. 

OASD (HA) via work within the MMIG have directed the MEPRS codes in the following table be used to identify case manager FTEs and expenses:

	Service
	GWOT / Warrior in Transition
	Non-GWOT / All other AD 

	Army MTF
	FAZ2
	ELAN

	Navy MTF
	ELA2
	ELAN

	Air Force MTF
	ELAN
	ELAN



MEPRS information contained in this document is for informational purposes only.  Please contact your service MEPRS (MMIG) representative for further clarification on MHS and Service specific policies on MEPRS usage for case management.

Provider Specialty and HIPAA Taxonomy Codes:

New Provider Specialty Codes and their mapping to default HIPAA taxonomy codes will be implemented to separately identify social worker case managers and nurse case managers. The following table shows these codes:

	HIPAA Taxonomy
	Description
	CHCS Provider Specialty Code

	163WC0400X

	Registered Nurse Case Manager
	613

	1041C0700X
	Social Worker Case Manager
	714




Specific instructions for documentation, CHCS file and table builds, appointment template builds, AHLTA templates, and other setup steps necessary to support case management data collection will be provided separately by appropriate service representatives and by appropriate support pathways to each MTF.

The following business rule framework will be used for data collection for case management services:

At a minimum, a non-count administrative encounter record (SADR) will be generated each month with an appropriate G-code for each unique patient and unique “primary” case manager. The MHS requirement only applies to a monthly reporting record for each patient under management by the “primary” case manager. Further details on this can be obtained from the appropriate service representatives. 

1. Code Assignments: The following codes will be utilized for case management services. 

1.1. ICD-9-CM Diagnosis Codes: 

1.1.1. Primary diagnosis: The following diagnosis and extender codes shall be assigned for case management services as appropriate:

· V49.89_2 Case Management Start
· V49.89_3 Case Management Continue
· V49.89_4 Case Management End
· V49.89_9 Case Management, Other and Unspecified

1.1.2. Secondary diagnosis:  If the patient is a wounded warrior or in case management due to a deployment related problem, assign V70.5_G as the secondary diagnosis.


1.2. E/M Codes: Case Management services are non-count and will be assigned 99499 as the E/M code for all encounters. (NOTE: if the appointment was correctly set to a non-count visit, CHCS and AHLTA should only allow for a 99499 visit.)

1.3. CPT/HCPCS Codes:

1.3.1. Monthly Acuity Notes: The primary case manager will assign one G-code per patient per month from the following table.


	HCPCS Code
	Acuity Level
	Description

	G9002
	1
	Non-complex chronic cases that require the CM to follow up less than once a week (e.g. rehabilitation, extended convalescent leave periods, awaiting a medical board or further surgical intervention or medical treatment.

	G9005
	2
	Requires the case manager to coordinate and follow up with up to 2 or more interventions (e.g. pharmacotherapy, DME/home health, healthcare team communications, social resources, transfers, patient/family communications) 3-4 times per month (e.g. convalescent leave periods or requirement for occasional assistance with authorizations or appointments.

	G9009
	3
	Requires case manager to coordinate and follow-up with 4 or more interventions (e.g. pharmacotherapy, DME/home health, healthcare team communications, social resources, transfers, patient/family communications) 1-2 times a week, less than 30 minutes each session.

	G9010
	4
	Requires case manager to coordinate and follow-up with 6 or more interventions (e.g. pharmacotherapy, DME/home health, healthcare team communications, social resources, transfers, patient/family communications) 3 times a week, less than 30 minutes each session (e.g. episodic crises cases that consume a day’s work -- Urgent case or other non-casualty high visibility case.

	G9011
	5
	Requires complex interventions from case manager and a follow-up at a minimum of 3 times a week, greater than 30 minutes each session (.e.g. discharge from inpatient status with orders for interventions, completion of MEB/PEB process, transfer to VHA facility or transition to independent living, assistance with authorization or appointments, counseling or reassuring/supporting caregivers of casualties, providing information).  These are acute/complex cases that require significant coordination and follow-up and may involve daily contact.




Administrative summary reporting:
 
· Case Management services will be reported monthly, between the 1st and 5th business day of the following month and are not auditable. 
·  The first time a new patient is seen by a new primary case manager; code V49.89_2 Start, E&M 99499, and the appropriate “G” code to represent the acuity.
· For each subsequent reporting period for that patient and primary case manager code V49.89_3 Continue, E&M 99499 and appropriate “G” acuity code.
· When the patient will end management with the current primary case manager, code V49.89_4 End, E&M 99499 and appropriate “G” acuity.  
· If services were started and ended within the same month, code V49.89_4 along with the appropriate G acuity code. 
· If patient returns after services are ended, simply begin the reporting process again by use of the start V-code.

OPTIONAL SECTION: The use of T-codes are not mandated by the MHS, but the individual services may wish to provide further guidance on their use for increased detail in case management data collection. Please follow service specific guidance for use of these codes. 

The following baseline framework of the T-code data collection is provided for consistent application, if a service wishes to instruct their use.

Individual Encounters: 
· Each encounter would be coded with the appropriate primary diagnosis of V49.89_x as described in the G-coding section above. 
· If appropriate, the V70.5_G would be used as a secondary diagnosis to indicate a wounded warrior/deployment related encounter. 
· The E&M would be 99499.
· T1016 Procedure Code combined with units of service will be used by all Case Mangers (Nurses and Social Workers) to document time spent on case management activities for the reported encounter in 15 minute intervals. 
· Use the following table to calculate the units of service for T-Codes:

	[bookmark: _GoBack]Unit of Service
	Greater than or equal to 
	And fewer than

	1 
	08 minutes 
	22 minutes 

	2 
	23 minutes 
	37 minutes  

	3 
	38 minutes 
	52 minutes  

	4 
	53 minutes 
	67 minutes  

	5 
	68 minutes 
	82 minutes 

	6 
	83 minutes 
	97 minutes  

	7 
	98 minutes 
	112 minutes 

	8 
	113 minutes 
	127 minutes 

	…
	up to …
	

	99
	1478 minutes
	1492 minutes



